




A.LLEGRI® 

BY KALCO LIGHTING 

INSTALL CANOPY AS FOLLOWS (FIG. 1): ----1/2-13*L6" Solid 

CAUTION: Be sure power is off at the main breaker box prior to installation. threaded stud 
1. Drill a hole on main ceiling beam and pass Solid Nipple through. ��"7.--d---dll,..=���;-Hex nut and washer 
2. Place Washer and Hex Nut on top of Solid Nipple to hold. building structure-�,��-'!...,,'.,�'�·":'" r ��e<:7E�-Screws 

'-£1'-�����1111fnrffl�r�-Plate Hickey 
�:>)llitllll!�Lh±�d--outlet box (by others) 

3. Take Outlet Box through Solid Nipple and screw mounting block, then screw 
mounting block to main ceiling beam with 4 screws. 

4. Secure the Washer and Hex Nut to Solid Nipple from top side of main ceiling beam.
4. Screw part Collar loop to part Nipple, and lock tightly by safety screw.
6. Connect the main wire with the power supply circuit see wire connection diagram. --------Nipple 

7. Connect Easy link with Collar loop. 
8. Move the part Canopy to the ceiling then use Collar loop ring to fixing it.
9. Wrap the safety cable around the building structure as shown in the figure, and lock by 

1-----Canopy 

safety cable tie head and hexagonal screw. 
10. Hang Steeve to Collar Loop with the Easy Link, proceed to fixture frame assembly step 1. 

Wiring Diagram 

SOO<ET (INCANDESCENT} 

-

HOUSEWRES 

-

Line: Smooth or Black +7
:=

==:::::::ff,
i::
===::::r + Line: Smooth or Black 

Line:Ribbed or White Neutral _...J 

:u: 
L - Line:Ribbed or White Neutral 

GROUND - � 
WIRES --

Steel wire 
1-Mounting ring 

Safety screw -----. 
2-5" Sleeve

Safety screw -----.. 

Safety screw
"""\ 

' ' \. 

>----- 3-12" Steeve 

>----- 4-24" Steeve 

�
6-Screw 

H

�-

safety cable tie head 

l�[g]g
(FIG. 1) 

building structure 

Fix safety cable view 

11I1---5-Main body 

11-&i6&--- 7-L4¾" SQ rod 

1111--- 9-Crystal shade 

�Jk==::::b==Jl;"#f<------10-L 1 O ½" SQ rod A 

(FIG. 2) 

INSTALLATION(FIG. 2): 
e. Screw part #2 to part #3, and lock tightly by safety screw. 
f. Screw part #1 to part #1, and lock tightly by safety screw. 

a. Turn off electricity, take all parts from part box.
b. Connect the main wire with the power supply circuit.

See wire connection diagram.

g. Put part #8 through part #9 then screw to part #7.
h. Put part #6 through part #5 then screw to part #7.
g. Put part #11 through part #12 then screw to part #10. 
h. Put part #6 through part #5 then screw to part #10. 

c. Screw part #4 to part #5, and lock tightly by safety screw. i. Fix part #13, #14 to part #12 by using part #15. 
d. Screw part #3 to part #4, and lock tightly by safety screw. j. Check the installation and attach bulb into lamp holder.

Web: ALLEGRICRYSTAL.COM Phone: 800.525.2655 

WARNING 

®W 
Electrical Danger Tum Power Off 

All electrical components must be 
installed by a licensed electrician in 

accordance with the National 
Electric code and the appropriate 
local electrical codes .

• 

You will need 30 - Cand.Bulbs 
40 Watts Recommended 
40Watts Max 
Bulb not included 

'I 

Code Qty 

A 243 
,) 

Clear K9 crystal/R20014-169-00-00 
W30*L87*H169mm 

A 

P3 

CANOPY MOUNTING INSTRUCTIONS




	AI_040256
	040256-Translated-20231106 Model (1)
	040256-Translated-20231106 Model (2)
	040256-Translated-20231106 Model (3)
	040256-Translated-20231106 Model (4)
	040256-Translated-20231106 Model (5)
	040256-Translated-20231106 Model (6)
	040256-Translated-20231106 Model (7)

	AI_040257
	040257 Model (1)
	040257 Model (2)
	040257 Model (3)
	040257 Model (4)
	040257 Model (5)
	040257 Model (6)
	040257 Model (7)

	AI_040261
	040261 Model (1)
	040261 Model (2)
	040261 Model (3)
	040261 Model (4)
	040261 Model (5)
	040261 Model (6)
	040261 Model (7)

	AI_040323
	040323-044-FR001-Translated-20231024 Model (1)
	040323-044-FR001-Translated-20231024 Model (2)

	AI_040376
	040376-20231104 Model (1)
	040376-20231104 Model (2)
	040376-20231104 Model (3)
	040376-20231104 Model (4)
	040376-20231104 Model (5)

	AI_040823
	040823-010-FR001 Model (1)
	040823-010-FR001 Model (2)

	AI_040851
	040851-010-FR001 Model (1)
	040851-010-FR001 Model (2)
	040851-010-FR001 Model (3)
	040851-010-FR001 Model (4)

	AI_040852
	040852-010-FR001 Model (1)
	040852-010-FR001 Model (2)
	040852-010-FR001 Model (3)
	040852-010-FR001 Model (4)

	AI_040853
	040853-010-FR001 Model (1)
	040853-010-FR001 Model (2)
	040853-010-FR001 Model (3)
	040853-010-FR001 Model (4)

	AI_520622
	AI_520656
	AI_520721
	520721-Translated-20231106 Model (1)
	520721-Translated-20231106 Model (2)

	AI_521695
	AI-041020
	041020-052-FR001 Model (1)
	041020-052-FR001 Model (2)
	041020-052-FR001 Model (3)
	041020-052-FR001 Model (4)
	041020-052-FR001 Model (5)




